CLUTCH AND TRANSMISSION PARTS

ITEM

DESCRIPTION

SERIAL #

PART #

1

FLYWHEEL W/RING GEAR

035/200

01016

2

RING GEAR/135 TEETH

ALL

00929

3

BOLT/FLYWHEEL M10x22.5

ALL

NSS

4

DISK/CLUTCH

001/200

00257

5

PRESSURE PLATE

001/200

00258

7

BOLT/PRESS PLATE M6x16

010/034

NSS

 

BOLT/PRESS PLATE M8x16

035/200

NSS

8

WASHER/M8 LOCK

035/200

NSS

9

DOWEL/ENG TO TRANS

001/200

00931

10

BOLT/M10x45

001/200

NSS

11

BOLT/M8x50

001/200

NSS

12

BOLT/M3x20

001/200

NSS

13

LEVER & SHAFT

001/200

00184

14

O RING

001/200

NSS

15

BUSHING/CLUTCH RELEASE

001/200

00209

16

FORK/CLUTCH RELEASE

001/200

00249

17

BEARING ASSY/RELEASE

001/200

00259

18

ROLL PIN (INCL IN 17)

001/200

NSS

19

PLATE/REAR ENG LWR

ALL

01136

20

PLATE/REAR ENG UPR

035/200

01137

21

BOLT/3/8-18x1-3/8

001/034

NSS